
BE 

PARTS LIST 
I~-'Y I) A " 

387RB ... 2 

287RB .. 2 

. ~ CONSOLIDATED SEWING MACHINE CORP. 

~ U.S.A' JAPAN 



I 
I 

I 
:1 

I 

I 
ii 
I 
I 
I 

* *1*$7t 
ARM BED 

* OOti" J:~ 

INDEX 

FACE PLATE" ARM TOP COVER 
* WrFf;f}ji 

TENSION 
* A~· ;.-... J:$tII"1' - I) -

TAKE UP LEVER ... ARM SHAFT ... MACHINE PULLEY 
* ~ $til ... ~ ~ )f" r "1' - 1) -

HOOK DRIVING SHAFT... SAFETY CLUTCH PULLEY 
* m I) tlffIJ 

FEEDING AND FEED LIFTING MECHANISM 
* ttl I§ ~ if tlffIJ 

STITCH LENGTH REGULATING MECHANISM 

pages 

1-4 

5-6 

7-8 

9-10 

11-12 

13-14 

15-16 

* jt~± Fl ... :tm~ 0 'Y r 17-18 

NEEDLE BAR ROCK FRAM& ROCK SHAFT CRANK CONNECTION 
* J:~¥p it tmffIJ 19-20 

PRESSER BAR... VIBRATING PRESSER BAR 
* *£3 21-22 

KNEE" LIFTER LIFTING LEVER 

* ~tJF.!l~ 23-24 

ACCESSORIES AND ATTACHMENTS 



...... 

13 

31 
"" /33 
@ 

/~W 32 'it I ~~ 
~ 30 .~ W ~ 29 &~';:!o I 27 ~28 

.. ""~ /26 
i ~$I 8 ~\9I ea ~~. 25 ~$ © 24 ~ 0 ~1eJr ~ t.rJ~ 
~~;8"o 22~ "'1 23 2 
~"~ "'19 

. :>0, V."~17 
{S 1- ~ 

16 

~* ~* 
CO~ 
m~ 
o 



NO $&Mi~ 387RB-2 287RB-2 19:1i ~~ PARTS NAME PART NO OTY 

1 >I< 1 7-b. ARM BED 
2 13073 >I< 2 1::' :I PIN 
3 >I< 2 il~fIi CONNECTING PLATE 
4 >I< 10 tlD SCREI'( 11/64X40 
5 13023 '" 8 tlt; SCREW 3,4X36 
6 >I< 1 ~j1H1i FRONT GUIDE PLATE (RIGHT) 
7 >I< 1 li:V>tlt; SET SCREW M4 L=4 
8 >I< 1 i!~±~ CONNECTING FRAME 
9 >I< 2 'J'Yv't- WASHER 
10 >I< 2 tlt; CONNECTING SCREW 13/64X32 
11 '" 1 7- « I) fIi (ilIJ) FRONT SLIDE PLATE 
12 '" 1 ~j1H.& FRONT GUIDE PLATE (LEFT) 
13 '" 1 ~p;jt.& BACK GUIDE PLATE (LEFT) 
14 '" 1 ;/J "( ±~ (ii;) ROTATING HOOK BRACKET (LEFT) 
1~ >I< 1 ttt.& NEEDLE PLATE 
16 13710 '" 2 tit; SCREW 11/64X32 
17 '" 1 ~p;jt.& BACK GUIDE PLATE (RIGHT) 
18 '" 1 ;;t. « !J t.& (~) BACK SLIDE PLATE 
19 13734 >I< 2 IJ\ ¥ '( BEVEL GEAR FOR HOOK SHAFT 
20 13735 >I< 2 'J';/~'t- WASHER 
21 13718 >I< 2 ;! ? )1- B4S"ING 
22 10581 '" 2 li:V>tll; SET SCREW 7/32X32 L=7 
23 13717 >I< 2 tit; SCREW 13/64X32 L=16,5 
24 13037 '" 2 'J7~>(- I'!ASHER 
25 13716 >I< 1 ;/J "( ±~(~) ROTATING HOOK BRACKET (RIGHT) 
26 13081 >I< 2 ;7 .:t. I" r FELT 
27 13714 '" 2 ffl~ SLIDE BLOCK 
28 13712 '" 2 jf.{ft.& GUIDE PLATE 
29 10650 >I< 2 flt; SCREW 3,4X36 L=6 
30 13711 I\< 2 ;t -'1' t OPENER 
31 15041 '" 2 ;j(t:':1 BOBBIN 
32 13719 I\< 2 ;/J "( (i\!l) HOOK COMPLETE 
33 12105 '" 2 tit; CONNECTING SCREW 9/64X40 
34 '" 1 AAtl OIL RESERVIOR 
35 '" 1 If -1 '1' OIL PIPE 
36 30046 >I< 1 tlD SCREW M4XO, 7 

. 

2 



w 

26-....... (28 
@ 

27 ........ ~ 
~ 

V ~/25 
f8!i'/24 

21 ~/23 ____ ~ 22 

13 W$ e/ 
~ g~20 b/ 12 / 

~ ~ 1B~~~~ 
,~~ 02'4 

9 A 10 11 

»-f+ ::u-s::; 
0)= 
m:::,) 
o 



I 
I 
J 1 
1 

~1*=tlB?t 
ARM BED 

NO $'§Mlf~ 
PART NO 

1 
2 13073 
3 13827 
4 13744 
5 10630 
6 13738 
7 13745 
8 13709 
9 13710 
10 13671 
11 13023 
12 13660 
13 13670 
14 13734 
15 13735 
16 10581 
17 13717 
18 13718 
19 13037 
20 13716 
21 13714 
22 13081 
23 13712 
24 10650 
25 13711 
26 15041 
27 13719 
28 12105 
29 
30 30046 

387RB-2 287RB-2 !l&iI 
(lTV 

'" 1 

* 2 
>I< 1 
>I< 1 
>I< 1 
>I< 1 
II< 2 
II< 1 
I\< 2 
>I< 1 
>I< 4 
>I< 1 
II< 1 
>I< 1 
>I< 1 

* 1 

* 2 
>I< 1 

'" 2 
>I< 1 
>I< . 1 

* 1 .. 1 
>I< 1 

* 1 

* 1 
>;< 1 

* 1 
>I< 1 

* 1 

~~ PARTS NAME 

7'-h ARM BED 
e"Y PIN 
Mtt OIL RESERVIOR 
;/) /{- COVER 
l!:1i>t.ll; SET SCREW 1/8X40 L=5 
)! ? )v BUSHING 
tll; SCREW 13/64X32 L~10.5 
tN& NEEDLE PLATE 
t.ll; SCREW 11/64X32 
~~tN. (:5) GUIDE PLATE (RIGHT) 
t.l(; SCREW 3.4X36 
'" ~ I) t& SLIDE' PLATE 
~~t&(ti.) GUIDE PLATE (LEFT) 
IJ\ ¥ ~ BEVEL GEAR FOR HOOK SHAFT 
'J:Y ~~- WASHER 
l!:1i>t.ll; SET SCREW 7/32X32 L=7 
IJ(; SCREW 13/64X32 L=16.5 
)! ? Jv BUSHING 
? :Y v~- WASHER 
iJ"l'±~ ROTATING HOOK BRACKET 
fIl~ SLIDE BLOCK 
7 .r. Jv.r FELT 
tJ.{ ft/R GUIDE PLATE 
t.ll:- SCREW 3.4X36 L=6 
*-7' T OPENER 
;j!l!'/ BOBBIN 
:IJ "l' (Ni!l) HOOK COMPLETE 
IJI; CONNECTING SCREW 9/64X40 
/f 1 7' OIL PIPE 
il(; SCREW M4XO. 7 

I 

4 



iiit/j, J:Wi ARM TOP COVER FACE PLATE, . 

7 

~23 18 

8 . n---- 22 ~19 
24 ~_2~ ~~ ~17 
~ ~20 

5 

~ 
I 

4 

r 

~25 

~:: 
27 

6 

5 



mHJi" ..tt& 
FACE PLATE. ARM TOP COVER 

- ._-, 
NO $8il~% 387RB 287Rf.H ~~ ~MS PARTS NAME PART NO OTY i 

'. ---I 1 15035 * '" I mtti· FACE PLATE I 
2 15036 * >I< 1 ~'I!f HINGE 

I 3 15039 >I< * 6 .lI:clI)tl(; SCRew 1/8X44 l=3.5 
4 15037 >I< * 1 mtti(itl .FACE PLATE SPRING 

.lI:clI)tl(; . : 
5 15039 >I< * 2 SCREW 1/8X44 L=3. 5 , 
6 15038 * 1 mtti -:f b. RUBBER 

, 
" 

6 15038 * 2 mtti-:fJ... RUBBER i 

7 13556 '" I * 
1 .HIli ARM TOP COVER 

8 nOU7 'l' * 1 ilillt5Jl!.~~ OIL LEVER INDICATOR 
9 Hi004 * * 1 .ttli ~ - ~ If '" '" '/ GASKET 

1(} 15007 * '" 7 .lI:clI)tlt:: SCRew 9/64x40 l=10.0 
11 36708 * * 1 ::A:ff h Jf_ THREAD TAKE UP COVER 
12 6031-02 * * 1 .lI:clI)tlt:: SCREW 11/64x40 L=9.0 
13 i 110013 * 2 J::tti~tJt ARM TOP COVER THREAO GUIDE 

141 
11006 >I< 1 J::t&~itt ARM TOP COVER THREAD GUIDE 
13016-·02 * 2 T '7 r NUT 7/32X32 
13076-02 * 1 T'7 I- NUT 7/32X32 

\ 15 1 15057 * * 1 ~iIIl~llJiY' -{ "{ Jt.- Oil REGULATING DIAL 

11f' I 8009 '" * 1 .lI:clI)tlt; SET SCREW 15/64X28 L~7.5 
17 15086 'I< * 1 iIIltlll&n'tti{i t.l OIL CONTROL SPRING 
18 8040 * * 1 .lI:clI)tlt:: SCREW 9!64x40 L~8,0 
19 11142 * >I< 1 'J '7 "i/ -'t- WASHER 
20 11004 * * 1 iIIl~lll'itJ{,t} OIL REGULATOR 
21 10597 >I< * 1 .ll:clI)t.lt; SCREW ,!8x40 l=3.3 
22 15058 '" '" 1 ~iIIl~Wi~ OIL REGULATING STUD 
23 15059 * '" 1 i¥iJiIIllliWi 'J, :l ~ Y 7' OIL REGULATING SPRING 
24 150340 * * 1 I! =--J'-' 1- :3--7-, 5ll1~(iIH) OIL TUBE AND Oil WICK COMPLET~ 
25 15054 * >I< 1 W,*W IJ' (J::) THREAD GUIDE (UPPER) 
26 10685 * >I< 3 ltcll)t;l(; SCREW 3,4x36 L~6.5 
27 10759-A * * 1 W~ti(t C1') THREAD GUIDE (LOWER) 
28 10760 * * 1 w*mft 7.x. JV r FELT 

! 

6 



imT~ 
TENSION 

20 

;1 
20a 

22 

7 



ID!1-=f1& 
TENSION 

NO aJl~if~ 
PART NO 

1 10961C-A 
2 10961 
3 10951 
4 10952 
5 19531 
6 19532 
1 19533 
8 28206 
9 19513 
10 10962 
11 10953 
12 10694 
13 6144682 
14 19534 
15 '10678 
16 19422 
17 10690 
18 10650 
20 15517 
21 15055 
22 10120 

1 
2 10961 
3 
4 10952 
5 19531 
6 19532 
1 19533 
8 28206 
9 19513 

10 10792 
11 

12 10694 
13 10695 
14 19534 
15 10678 
16 19422 
17 10690 
18 10650 
203 15062 
21 15055 
22 10120 

387RB 287RB-l J&1t 
QTY 

>I< 1 
>I< 1 
>I< 1 
>I< 1 
>I< 4 
>I< 2 
>I< 2 
>I< 2 
>I< 2 
>I< 1 

* 1 
>I< 2 
>« 1 
>I< 1 
>« 1 
>« 2 

* 1 

* 1 

* 1 

* 1 
>I< 1 

>I< 1 
>I< 1 

>I< 1 
>I< 2 
>I< 1 
>« 1 
>« 1 
>I< 1 
>I< 1 
>I< 1 

* 1 
>I< 1 
>« 1 
>« 1 
>I< 2 
>I< 1 
>I< 1 
>I< 1 
>« 1 
>I< 1 

~~ PARTS NAME 

aJij=ft/i~ (<I> 1.4) TENSION BRACKET COMPLETE 
SJlFftIY. TENSION BRACKET 
*l9JolI>i.l!:l:":'-- TENS I'ON RELEASE PIN 
*19J 0 II>f.l!: t' :.-- (~) TENSION RELEASE PIN (LONG) 
MlI=f1lD. TENSION DISC 
A-1ID. TENSION RELEASE WASHER 
~:fl 7. -;f I) :.-- '/ (<I> 1.4) TENSION SPRING 
P - v 'Y ~ 7. ~ 'Y It_ NUT WASHER 
P-.v'YrT'Yr NUT 1I4X40 
*aJij=ft$ (*) THREAD CONTROLLER STUD 
*i;lI7. -;f I) / '/ THREAD CONTROLLER SPRING 
=m1lD. THREAD.CONTROLLER DISC 
=m:1ID..!l:lI>tll; SCREW 3/32 X 56 L=12. 2 
P-v'YrT'Yr NUT 
*l9JolI>~ TENSION RELEASE PLATE 
*19J7.>1I>~~tl(; SCREW 
7.-;fI}/,/!ft. THREAD CONTROLLER SPRING STOP 
7. -;f I) / '/ !ft..!l: II> tl I; SCREW 3.4X36 L:::6.0 

**m THREAD RETAINER 
**m.!l:lI>tll,; SCREW 11164X 32 L::::9.0 
*19J 0 II> l:" / (~) TENSION RELEASE PLATE ROD 

fi11l=f~~ (<I> 1. 4) TENSION BRACKET COMPLETE 
NIJ=f~ TENSION BRACKET 

*19J 0 1I>¥.l!: t;' ,,(*) TENSION RELEASE PIN (LONG) 
tI!l=f1lD. TENSION DISC 
n-1ID. TENSION RELEASE WASHER 
~~;;t, -;f I) ;..- '/ (<I> 1.4) TENSION SPRING 
ll-v'Yr;J,r'Ylt- NUT WASHER 
ll-v'YrT'Yr NUT 1/4X40 
*tI!l=ft$ (*) THREAD CONTROLLER STUD 
*~I;J, -;f I) ;..- '/ THREAD CONTROLLER SPRING 
=lI:1ID. THREAD CONTROLLER DISC 
=m:1ID..!l:lI>tll,; SCREW 3/32 X 56 L=7. 0 
ll-v'YrT'Yr NUT 
*l9JolI>t/i TENSION RELEASE PLATE 
*19J 7.> II>tlY.i.l!:tl l,; SCREW 
;J, -;f I) / '/!ft. THREAD CONTROLLER SPRING STOP 
;J,-;fI}/'/!ft..!l:lI>tll; SCREW 3.4X36 L=6.0 
**m THREAD RETAINER 
**m.!l:lI>tll; SCREW 11/64X32 L:::9.0 
*19J 0 II> t' / (~) TENSION RELEASE PLATE ROD 

8 



X t: ;.; ~ ..1:.... 7'-1)-
TAKE UP LEVER. ARM SHAFT. MACHINE PULLEY 

38 37 
tT' 

&-24 

8 

21 

9 



:;R.: ~> /" ..t~" 7' - I) -

TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

NO $.s'Mi~ 387RB 287RB-l lllll 8t!~ PARTS NAME PART NO. aTY 

1 13557 '" '" 1 ..t.fdl ARM SHAFT 
2 15033 '" '" 1 ..t.fillilllilt OIL WICK 
3 10506 '" '" 1 ..t.fJllilIltitlt; OIL STOP SCREW 7. 85X20 L=6.0 
4 10577 '" '" 1 7'-tJ-!lPL-tlt; PULLEY ADJUSTING SCRfiW 6.75X24 L=11.0 
5 19414 '" '" 1 !T'1~!T'f:-';.'B~tJJ... NEEDLE BAR CRANK 
6 19415 '" '" 1 {itJl~9)tlt; POSITION SCREIY 1I4X28 L=20.0 
7 19416 '" '" 1 If:OJtlt; SET SCREW 1/4X28 L=14.0 
8 10563 '" '" 1 ..t.fdl;l ? II- <tf) ??v'l' WASHER 
9 10562 '" '" 1 ..t.flIl;l 3' II- (ti:) ARM SHAFT BUSHING (LEFT) 

13 10725 '" '" 2 ..t.fdl;l ? II- <lC) "7;<.}1- ~ OIL FELT ., 

14 13074 '" '" 1 ..t.~«rtJ~7"~-" ARM SHAFT BALL .BEARING ADAPTOR 
15 10567 '" '" 1 ..t.fIII~rtJ~7" ARM SHAFT BAlL BEAR I NG 
16 13361 '" '" 1 ..t.~~rtJ:"-7"tJ'- ARM SHAFT BALL BEARING ADAPTOR SLEEVE 
17 19418 '" * 2 If:OJtlt; SET:SCREW 1/4X28 L=4.5 
18 10568 '" * 1 m~L-I)~7" BALL BEARING RETAINING RING 
19 10571 '" '" 1 ..t.fJII~7tJ~7"~-"lf:9)t.l(; SCREW 6. 75X24 L=20.0 
20 10504 '" '" 1 7'-1)- MACHINE PULLEY 
21 * '" 1 Jt* I) Y 7" FEED INDICATING (W/O BELT GUARD) 
22 1056~ '" * 1 Jt* I) Y 7" tl l/ SET SCREW 1/4X32 L=5.5 
23 10576 * * 1 fll.~9)t.lt; POSITION SCREW 15/64X28 L=21.0 
24 10579 '" '" 1 If:OJt.l{; SET· SCREW 15/64 X28 L=20.0 
25 10569 '" '" 1 ~II.- ~ 7'-1)- ARM SHAFT CONNECTING BELT PULLEY 
26 10574 '" '" 2 ~ II.- ~ 7' - I) - I) :..- 7" BELT PULLEY SPRING FLANGE 
27 10571-6 * '" 1 ~It- ~ 7'-tJ-.ltOJt.l (; SET SCREW 6.75X24 L=20.0 
28 10570 '" '" 1 ~}l-r7'-tJ-e:"-tlt; POSITION SCREW 6.75X24 L=14.5 
29 10524-G '" '" 1 '" It- l- 7' - I) - e ~ tl (; If: tl (; POSITION SCREW SET SCREW 6.75X24 L=6.5 
30 13749 '" '" 1 ?1~:"-7"~ll-r ARM SHAFT CONNECTING BELT 
32 18003 * 1 ~f¥ THREAD TAKE UP LEVER 
32 15504 '" t 7Cf¥ THREAD TAKE UP LEVER 
33 15026 * 1 7Cf¥t@l! THREAD TAKE UP LEVER DRIVING STUD 
33 * t ~f¥t@l!! THREAD TAKE UP LEVER DRIVING STUD 
34 10728 '" * 1 7Cfil!t@l~ilIlilt OIL WICK 
35 10528 * '" 1 ttlt!T'1:"-!T NEEDLE BAR CONNECTING LINK 
36 15013 '" '" 1 7Cfil! I:' :..- THREAD TAKE UP LEVER HINGE STUD 
37 11042 '" '" t 7Cfil! e :..- ldlilt OIL WICK 
38 10524 '" '" 1 7Cfil! I:' ~ .It OJ t.l t; seT SCREW 6.75X24 L=6.5 
39 10523 '" '" 1 tt~!I 7 :..- !T 1:' :..- NEEDLE BAR CONNECTING LINK STUD 
40 10726 * '" 1 tt~!I=J~'Je:"-ldlilt OIL WICK 
41 15038 '" '" 1 ldl:fAti RUBBER OIL STOPPER 
42 19417 '" '" 1 tt~'J 7 :..- 'J 1::' :''-If:9) tll/ (~) SCREW 1/4X28 L=6.5 
43 19418 '" '" 1 itt. 'J 7 ~ 'J 1:' :''-If:9) tl t; (~) SCREW 1/4X28 L=4.5 
44 10551 '" '" 1 7Cfil!ldlYf It THREAD TAKE UP LEVER OIL GUARD 
45 10650 * '" 1 7Cf¥ilIlYf It If: 9) tl t; SCREW 3.4X36 L=6.0 
46 10772C '" '" 1 ..t.il~[l':tf LIFTING ECCENTRIC CONNECTING COMPLETE 
47 10772 '" '" 1 l:iI.~[l':tf LIFTING ECCENTRIC CONNECTION 
48 10773 '" '" 1 = - f )1- ~ r ~ :..- 7" NEEDLE BEARING 
49 19427 '" '" 1 1fl!IP.t..t.l'hA LIFTING ECCENTRIC 
50 19508 '" '" 2 IflflllA...t.l'tJ A.lt9)t.lt; SET SCREW 1/4X40 L=5.5 
51 11879 '" '" 1 1fl!IPA.l:l'hJ...tJ=J- LIFTING ECCENTRIQ COLLAR 
52 10573 * '" 2 1fl!IP.l..t.l'tJAtJ'-lf:9)tlt; SET SCREW 7/32X32 L=11.0 
53 13406 '" '" 1 ..t.~;1 ? it- (Ifl) ARM SHAFT BUSHING (MIDDLE) 
54 13407 '" '" 1 l:~;1 ? it- (p;j) BUSHING. (INSIDE) 
55 10725 '" '" 1 "7'" II- l- OlL FELT 
56 16706 '" '" 1 t 7 I- NUT 114X28 
57 19415 '" '" 1 {itji~OJtlt; POSITION SCREW 1/4X28 L=20 
58 10571 '" * 1 If:9)t.lt; SET SCREW 17/64X24 L=20 

10 



T~. "F I'{)l-- I'" -;1- I) -
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY 

l1a --

14 
13 

7~ 

1 

15 

~28 

U / 27 

26 

11 

23 



1'~, 1'«}t.- F -.1 - I) -

HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY 

NO ilB8Mi-t\} 387RB 287RB-l §&8 8M!i PARTS NAME PART NO OTY 
1 NE-l >:< 1 l'fl!I . HOOK DRIVING SHAFT 
1 13043 >:< 1 l'~ HOOK DRIVING SHAFT 
2 13733 >:< 2 ;k¥ ~ HOOK DRIVING GEAR 
2 13733 >I< 1 ;k¥~ HOOK DR I V I NG GEAR 
3 19508 >:< 6 .d::.II)OJ; SET SCREW 1/4X40 L=5.5 
3 19508 >I< 3 .il:lI)oJ; SET SCREW 1/4X40 L=5.5 
4 13725 >I< *' 1 ~!J iIil'l.' FEED ECCENTRIC 
5 13085 >:< >I< 3 ot; SCREW 13/64X32 L=4.3 
6 13031 >I< i, 1 ot; SCREW 13/64X32 L=4.7 
7 100724 >I< >I< 1 tlt; SCREW 11/64X40 L=6 
8 13751 * >I< 1 '7 :> ,;., '( ADJUSTMENT WASHER 
9 13722 *' >I< 1 ..t1'~I)J»a FDDE LIFTING ROCK SHAFT CRANK 
10 10561 * >I< 1 .il:lI)tlJ; SET SCREW 11/64X32 L=6.5 
11 >I< 1 ~I)~ FEED DOG 

l1a 13708 >I< 1 ~1)1it FEED DOG 
12 13743 >I< >I< 1 ot; SCREW 9/64X40 L=5 
13 13742 >I< >I< 1 0-7- ROLLER 
14 13740 >:< :II 2 tlt; SCREW 9/64X40 L=7 
15 13739 >I< >I< 1 1i:I RETAINING FRAME 
16 13721 >I< * 1 *lJi.~I)J»a FEED ROCK SHAFT CRANK 
17 13723 *' >:< 1 ~pHIi WEDGE-SHAPED BLOCK 
18 10650 >I< >I< 2 O{; SCREW 3.4X36 L=6 
19 >I< >I< 1 :7 oX. Iv ~ FELT 
20 10524 >I< >I< 1 ot; SCREW 17/64X24 L=6.5 
21 13746 >I< * 1 1'flII)! >' It- (~) HOOK DRIVING SHAFT BUSHING (LEFT) 
22 19417 >I< >I< 1 ot; SCREW 1/4X28 L=6.5 
23 13044 >I< >I< 1 JTCiJ. HOOK DRIVING SHAFT LOCK RATCHET 
24 >I< >I< 1 tlt; SCREW 1/4X28 L=6 
25 13048 >I< >I< 1 t::''/ SAFE CLUTCH SHAFT PIN 
26 13748 >I< >I< 1 )! >' Iv SAFE CLUTCH BUSHING 
27 13047 >I< >I< 1 I~ :j. SAFE CLUTCH SPRING 
28 13747 >I< * 1 flII SAFE CLUTCH SHAFT 
29 20254 * >I< 1 7J '7- COLLAR 
30 13029 >:< >I< 1 1'flII)! Jf It- (:ti) HOOK DRIVING SHAFT BUSHING (RIGHT) 
31 10766 >I< * 1 tlJ; SCREW 1/4X32 L=7 
32 10574 * >I< 1 :1_1)_1) '/ P' PULLEY SPRING fLANGE 
33 10610 * * 1 1'~1t-" :1-1}- SAFETY CLUTCH PULLEY 
34 10620 * >I< 1 l' ~ JI,. " :1- I) -.U 1:' '/ SAFETY CLUTCH THROW IN LATCH PIN 
35 10618 * >I< 1 1'~ It- r :1_1) -/J\llt.i1i SAFETY CLUTCH RATCHET CONNECTING LINK 
36 10619 >I< >I< 1 l' ~ II,. r :1- I) - 1;:' y SAFETY CLUTCH THROW IN LATCH SPRING 
37 10615 >I< >I< 1 l' '" Iv r :1- I) -tJi J\ :j. SAFETY CLUTCH LOCKING LEVER SPRING 
38 10581 >I< >I< 2 tlt; ·SCREW 7/32X32 L=7 
39 10614 >I< >I< 1 1'~ Iv " :1-') -~ 1:' '/ HINGE PIN 
40 10616 >I< >I< 1 l' ~ It- r :1- I} -t!h~: SAFETY CLUTCH LOCKING LEVER 
41 10613 >I< >I< f 1''-'::}v r :1- I) -Hfit e '/ HINGE STUD 
42 10617 >I< >I< 1 1'''' lv " :1-1} -'Nit SAfETY CLUTCH RATCHET 
43 10611 >I< >I< 1 l' .-.:: II,. r :1-') -/l.'~ SAFETY CLUTCH COLLAR 
44 10612 >:< >I< 2 .il:lI)tlt; SCREW 1/4X32 L=tO.5 
45 >I< >I< 1 ULiV~lI)tJi INDICATING PLATE 
46 10597 >I< * 2 tl{; SCREW 1/8X40 L=3.3 

12 



~ I) iltf4 
FEEDING AND FEED LIFTING MECHANISM 

a 

13 



/, 

r 
I 
" I 

I 

I 
L 
<~ 

~J).m 

FEEDING AND FEED LIFTING MECHANISM 

NO ~~'it% 387RB 287RB-l llril ~~ PART NO OTY 

1 13076 *' 1 t '/ ~ 

2 13012 '" 1 t:y 

2a >« 1 /:."y 

3 '" :{< 1 :7 '" It- ~ 

4 '" >I< 1 lilI;g; 
5 13724 >I< lie 1 t:y 

6 13736 >« >« 1 ~I)~ 

7 10532 >I< >I< 1 ltll)tlt; 

8 20254 '" '" 1 " '7-
9 13033 * '" 1 ltll)t:lD 

10 13029 '" >I< 1 )( Jr It.-

11 10766 >I< *' 1 ltll)t:l(; 

12 13053 * >I< 1 ~IJ~ 

13 11185 >I< >I< 1 T :l' ~ 

14 13078 '" >I< 1 .It:1I)t:lt; 

15 13072 >I< '" 1 t:Y 

16 >I< * 1 lilI~ 
17 13732 *' >I< 1 Il!i 
18 10519 >I< * 1 .t1:.1I)t:l(; 

19 10636 '" '" 1 t '/ ~ 

20 13134 :{< '" 1 c· y 
21 13731 '" >I< 1 ~fift 
22 10728 '/< >I< 1 1IiJilt\ 
23 13728 '" '" 1 I} ";/ P 

24 13729 >I< '" 1 M1iIi 
25 10722 .", * 1 :7 -" }v ~ 

26 10723 '" * 1 *' It- (/ 

27 13408 '" * 1 flie·u 
28 10566 >I< * 2 .t1:.1I)t:lD 

PARTS NAME 

NUT 
PIN 
PIN 
fELT 
OIL WICK 
PIN 
fEED ROCK SHAFT 
seT SCREW 5/32X40 L=9 
COLLAR FOR HOOK SHAFT 
SET SCREW 13/64X32 L=5 
FEED ROCK SHAFT BUSHING 
SET SCREW 1I4X32 L=7 
FEED LINK CRANK 
NUT 
seT SCREW 7/32X32 L=13 
PIN 
OIL WICK 
NEEDLE BAR VIBRATING CRANK 
SET SCREW 
NUT 
PIN 
CONNECT! NG LI HI< 
OIL WICK 
LINK 
FEEDING SLIDE BLOCK 
FELT 
HOLDER 
ECCENTRIC WHEEL 
SET SCREW 1/4X32 L=5.5 

14 



®l13 ~ rul1~.\U~ 
STITCH LENGTH REGULATING MECHANISM 

17 16 

\ 

1~ 
13 

8 

15 



I 
<I 

6i~HmifHI~ 
STITCH LENGTH REGULATING MECHANISM 

NO &!8Mi~ 387RB 287RB-l l!I:ii ~M~ PART NO QTY 

1 13411 >I< >I< 1 1J :;- , 

2 11069 >I< >I< 1 7;z. II.- ,. 

3 8044 >I< '" 2 .ttll>bt; 
4 13412 '" '" 2 7 .x. II.- " 

5 4041 >I< >I< 1 bt; 

6 17061 »< >I< 1 m'J itlIil"l 1-" 
7 13417 >I< >I< 1 )! ? II.-

8 13416 .. >I< 1 t':l r 
9 8158 >I< >I< 1 ;f!-)t-

10 18028 '" '" 2 .ttll>bl; 

11 18027 '" '" 1 ,{? 'J v ,~-
12 8157 '" >I< 1 ,{ * 
13 1041 '" '" 4 til; 

14 13730 '" '" 1 ~ { 't }I.-
15 13413 .. >I< 1 A :; { rf1i 
16 13419 >I< »< 1 itti~ 
17 15076 * >I< 1 1:;' :J 

18 10806 .. >I< 1 ,{ * 

PARTS NAME 

COLLAR 
FELT 
SET SCREW 1I8X44 L:::6 
FELT 
SCREW 1.15 L=16 
FEEO REGULATOR SCREW BAR 
GUIDE BUSHING 
NUT 
STEEL BALL 
SET SCREW 
FEED REVERSING LEVER 
SPRING 
SCREW 
DIAL 
SLIDE BLOCK 
CONNECTI NG LI NK 
PIN 
SPRING 

, 

" 

16 



£tff±tt, il~o ':I r-: 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION -----1 

4 

7~ ~tO 
8/ Ql) 

11 

12 

17 



I 
I 

t 
! 

i 
; 

i 
I 
I 
! 

*"±~"J!~t1'Yr 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

NO ftIlcfil.~ 387RB 287RB-l JJLiI JiA~ PARTS NAME PART NO OTY 

1 15547-A >I< 1 it4*±$ NEEDLE BAR ROCK FRAME 
1 1511(}-A >I< 1 ttt.tJ±$ NEEDLE BAR ROCK FRAME 
2 11875 >I< '" 1 tt4*±~t:";.- HINGE STUD 
3 10525 '" '" 1 Jtll)t;lt; SET SCREW 6. 75X24 L=9.0 
4 15111 >I< II< 1 ~n.ll:t& SLIDE BLOCK PLATE 
5 8100 '" >I< '2 f1in.ll:t&.II:lI)tlv SCREW 9/64X40 L=6.5 
6 15031 >I< '" 1 tt~±~lltitlt OIL WICK 
7 10560 >I< >I< 1 17-)1- NEEDLE BAR ROCK FRAME POS I 1'1 ON 'BRACKET 
8 10561 >I< >I< 1 .Il:lI)tlt; LIFTING BRACKET GUIDE SCREW 11/64X32 L=6.5 
9 10955 '" 1 tt** NEEDLE BAR 
9 15032 '" 1 tt. NEEDLE BAR 
10 10005 '" 1 ttf* 1/4" NEEDLE CLAMP 1/4" (STANDARD) 
lOa 15089 >I< 1 ~~rt:J THflEAD GUIDE 
11 10535 >I< 2 tlt; NEEDLE SET SCREW 3.4X36 L=4.5 
l1a >I< 1 tt.ll:lI)tlv SCREW 1/8X40 L=4.3 
12 N0122 >I< 2 tt NEEDLE 
12 N0122 >I< 1 ~ NEEDLE 
13 10904 >I< 1 tt~m~ NEEDLE BAR CONNECTING STUD 
13 10531 >I< 1 iH$ml! NEEDLE BAR CONNEOTING STUD 
14 10532 >I< 1 iH.ml!~t;l t; PINCH SCREW 5/32X40 L=9.0 
14 13365 >I< 1 tt.ml!~tlt; PINCH SCREW M4XO.7 L=9.0 
15 10726 >I< '" 1 tt.mt!lltitlt OIL WICK 
16 10578 >!c' 

'" 1 ..ti!iIJ!!(! NEEDLE BAR ROCK FRAME ROCK SHAFT 
17 11876C >I< >I< 1 ..ti!i IJ !!(!ffl3i (~) SLEDE BLOCK COMPLETE 
18 11877 '" '" 1 ..ti!i IJ !!(! fiH SLIDE BLOCK 
19 11876 >I< 01< 1 ..ti!iIJ!!(!e"Yt;lt; SLIDE BLOBK STUD 
20 10581 '" '" 1 ..ti!i IJ !!(! 1::' ;.- tl t;.II: II) tl t; SET SCREW 7/32X32 L=7.0 
21 4221 >I< '" 1 lltitltfljl ~ OIL WICK RETAINER 
22 15007 >I< '" 1 *~T.(m).II:lI)tlv SCREW 9/64X40 L=10.0 

18 



x.Ttlfl ;t~~ 
PRESSER B AA, VIBRATING P -=~R~E~S~S~ER~BA~R~ ____ _ 

13 

16~ 

18~J3~ 
17 

26 

2 

l 
19 \ \p\ 19. 

35 

19 

42 

) 4, 

~~ 
43 44 

i--33 

32 

~ 
34 

.~ 
37 ~ rP 
36~ l\l 

"36a 



J: 1':t1fl ,t WU~ 
PRESSER BAR~ VIBRATING PRESSER BAR 

NO $8Mi-13- 387RB 287RB-l *&. ~~ PARTS NAME PART NO QTY 

1 10540 * >I< 1 jljllf$ PRESSER BAR 
2 10539-A >I< >I< 1 fiji 1 f$ (F) )I y Iv PRESSER BAR BUSHING (LOWER) 
3 10761 >I< >I< 1 J1:1IJt.lt SET SCREIY 6. 75 X 24 L=I1. 0 
4 10538 >I< 'I< 1 fiji 1 t$Ct) )I j. Iv PRESSER BAR BUSHING (UPPER) 
5 10761 * >I< 1 J1:1IJt.lt SET SCREIY 6. 75 X 24 L=l1. 0 
6 10541 >I< >I< 1 11j11~~l*J PRESSER BAR POSITION GUIDE BRACKET 
7 10662 >I< >I< 1 J1:1IJt.lt SCRElY 5/32 X 40 L=6. 5 
8 10543 >I< * 1 ~l*J~ PRESSER BAR POSITION GUIDE 
9 10761 >I< >I< 1 J1:1IJt.ll/ SET SCREW 6.75X24 L=l1. 0 
10 18479 >I< >I< 1 11j11~#!i! PRESSER BAR LIFTING BRACKET 
11 19518 >I< >I< 1 trp 1 _fN i! ~ tl l/ SCREW 11164X40 L=14.0 
12 10546-A * * 1 jljll ~fN t! 1't& TENSION RELEASE SLIDE 
13 10547 >I< >I< 1 lIj11~#} i! l't&lt t.l TENSION RELEASE SPRING 
14 18460 >I< >I< 1 <Q)~.!l:IIJt.ll/ LIFTING BELL CRANK SCREW 11/64X40 L=8.0 
15 13360 >I< >I< 1 t!jll~fN!! I) ~ ~ PRESSER BAR SPRING BARCKET 
16 13365 >I< * 1 fiji ;\. t$#} i! I) ~ ?' ~ t.l l/ PINCH SCREIY M4XO.7 L=9.0 
17 10659 >I< * 1 fljll.tlf v I~- PRESSER BAR LIFTER 
18 10660 * * 1 tljll.t If v I~ - It ~ t.l l/ HINGE SCREW 4.5X32 
19 10185 >I< 1 9/'tljll (114") LIFTING PRESSER FOOT(1/4") 

19a 10796 >I< 1 91't!jl ;\. LIFTING PRESSER FOOT 
20 10749 >I< >I< 1 9i'tljl;\..!l: IIJ t.l {; SCREW 3.4X36 L=9.0 
21 19425 >I< >I< 1 flflll LIFTING ROCK SHAFT 
22 10514 >I< >I< 2 flflll)l Y Iv LIFTING ROCK SHAFT BASHING 
23 16709 >I< >I< 1 flflll t::' ~ t.l {; SCREW 1/4X28 
24 19516 >I< >I< 1 flfllll::' ~ t.l l/ t "/ NUT 1/4X28 
25 10728 >I< >I< 1 flflllt::'~t.ll/il!!;tt OIL WICK 
26 10558C * 'I< 1 <(1)~t'/r LIFTING BELL CRANK COMPLETE 
27 10558 >I< >I< 1 <Q)~ LIFTING BELL CRANK 
28 10557 'I< >I< 1 < Q)~miii1i <;J;;:) LIFTING BELL CRANK LINK 
29 10556 >I< '" 1 < Q) ~miii1i (/J\) VIBRATING PRESSER BAR CONNECTING LINK 
30 11101-A >I< 'I< 1 $jIjI;\.~ VIBRATING PRESSER BAR 
31 10554 'I< >I< 1 $tljll :;t."1' I) ~ ~ VIBRATING PRESSER BAR EXTENSION SPRING 
32 10553-A >I< 'I< 1 $t!jl;\. 7-"1' I) ~ ~~ VIBRATING PRESSER BAR EXTENSION 
33 15060 * >I< 1 $iljll~iljl f.., t.l {; SCREW 5/16X24 L=16.0 
34 15118 >I< 'I< 1 ~;fL.!l:fij3i VIBRATING PRESSER BAR SLIDE BLOCK 
35 10937-01 >I< 1 71;!:Ii-:li-f FINGER GUARD 
35 'I< 1 7-{;!:Ii-:li-f' FINGER GUARD 
36 10265 >I< 1 J:/ltljll (114") VIBRATING PRESSER FOOT (114") 

36a 10795 'I< 1 $tljll VIBRATING PRESSER FOOT 
37 10662 * 1 $fljll.!l:lIJt.l {; SCREW 5/32X40 L::::6.5 
37 >I< 1 $tljll.!l:lIJt.l t; SCREW 11/64X40 L=7.0 
3S 10548:"A >I< >I< 1 jljl ;\.t$#}$;fL.!l:lIJfJi LIFTING BRACKET GUIDE BLOCK 
39 10519 * >I< 1 ltllJt.l{; PINCH SCREW 6.75X24 L=17.5 
40 15111 >I< * 1 t::'Y PIN 
41 19419 * >I< 1 .tl'~Ai!~t.:;;:I; LIFTING ECCENTRIC CONNECTING CRANK 
42 19420 * >I< 1 .tl'~Ai!iii1it.:;;i~t.ll/ PINCH SCREW 1/4X28 L=16.0 
43 10775 >I< * 1 .tliiii1i tI "7 f ~ t.l {; HINGE SCREW 7/32X32 
44 10703 >I< 'I< 1 .tJl~ tI "/ f ~i t.l {; '7 "/ V Of - WASHER 
45 10774 >I< >I< 1 .tJl~o7fJt1"1' LIFTING ECCENTRIC CONNECTION COLLAR 
46 * >I< 1 '79,/'f- WASHER 
47 'I< * 1 t 'Y ~ NUT 7/32X32 
46 10677 >I< >I< 1 !7"/v'f- WASHER 

20 



:*C§ 
KNEE LIFTER LIFTING LEVER 

21 



*i:3 
KNEE LIFTER LIFTING LEVER 

NO tIl~.~ 387RB 287RB-l IUt ~~ PARTS NAME PART NO QTY 

1 11156 >I< >I< 1 *t&tttlWllilitlt; PRESSER BAR SPRING REGULATING SCREW 
2 13058-A >I< * 1 *~ KNEE LIFTER LIFTING LEVER 
3 10712 >I< >I< 1 t.lt; SCREW 6. 15X24 
4 >I< >I< 1 r :l' ~ NUT 17/64X24 
5 >I< >I< 1 t.lt; SCREW 17/64X24 L=32 
6 >I< >I< 1 IJ\~ KNEE LIFTER CONNECTING LEVER 
7 13059 * >I< 1 ~'i tl SPRING 
8 10705 >I< >I< 1 iIJIXf$*t&li t.l PRESSER BAR SPRING (FLAT) 
9 10706 >I< >I< 1 *t&li t.l~lt tl t; PRESSER BAR SPRING SUPPORT SCREW 

22 



ffill\~ 
ACCESSORIES AND ATTACHMENTS 

~ ~ 
25 26 27 

33 

~718 19 

Ju~/ 
~ '0"20 
"'22 21 

23 

~ 
28 

~ 

(()38/ 
~ 

29 

30 ~ 

~ 32 

31 

34 

23 

/37 

~ 
® 
t® 



/Jf1~~ 
ACCESSORIES AND ATTACHMENTS 

NO llIl.li:..~ 387RB-2 281RB-2 l!(fi .li:.ii PARTS NAME PART NO OTY 

1 13004 0;. >I< 1 ~i!f HINGE 
2 13005 '" '" 6 tit; SCREW 15/64X26 L=9.7 
3 '" 0;. 1 iIfIUf OIL RESERVIOR 
4 13003 >I< * 1 ~I SUPPORTER 
5 13006 * '" 1 ~mt& LINK PLATE 
6 13007 >I< * 1 ltcY)tlt; SET SCREW M6 
7 13008 '" * 1 '7 '/ ~~- WASHER 
8 10712 * >I< 1 tit; SCREW 1/4X28 
9 13096 '" '" 4 tit; CONNECTING FRAME 
10 '" '" 4 '7'/~~- WASHER 
11 '" >I< 4 t '/ ~ NUT 
12 13426 >I< >I< 1 "')~ ~ 7j - r tt) /) /~- BELT GUARD (TOP) COVER 
13 6339 >I< '" 2 ltcY)tlt; SCREW 1/8x44 L=4 
14 13740 '" * 1 tit; SCREW 9/64X40 
15 10650 '" >I< 1 tit; SCREW. 3. 4X36 L=6 
16 13425 '" '" 1 "')~ ~ 7j - r (1.\fi) BELT GUARD COMPLETE 
11 13427 '" >I< 2 ~I SUPPORTER 
18 50099 * '" 2 '7 '/ ~~- WASHER 5 
19 14024 '" >I< 2 tit; SCREW 3/16X32 L=9.6 
20 10561 '" >I< 2 tit; SCREW S/32X40 L=6.S 
21 11142 '" >I< 2 '7';1;-'1:- WASHER 4 
22 50103 

"" 
>I< 2 t '/ ~ NUT 

23 15041 '" 4 ;f{~Y BOBBIN 
15041 '" 2 ;f{t:Y BOBBIN 

24 N0122 '" 6 ~ NEEDLE 
N0122 * 3 ~ NEEDLE 

25 8118 '" >:< 1 r') -/ /~-(;*) SET SCREW 7/32X32 L=7 
26 8120 '" >I< 1 r" -/I<-(q:t) SCREW 13/64X32 L=16.5 

, 

27 8121 '" '" 1 r ') -/ /~- (/J') WASHER 
28 10747 '" '" 1 f\1fl v Y r (1/161 Y r) WRENCH 
29 11487 '" '" 1 f\1fl v Y r (3 ~ I) WRENCH 
30 11969 '" '" 1 f\1fl v Y r (2. 5 ~ ") WRENCH 
31 50285 '" '" 1 ;J.;Jfi/-vYr DOUBLE HEAD WRENCH 
32 10748 '" >I< 1 ;J. .;Jf i/- v Y r DOUBLE HEAO WRENCH 
33 11193 '" '" 1 idl OIL 
34 8125 '" '" 1 jil!~ L- OILER 
35 13079-A '" '" 1 r :r._Y CHAIN 
36 '" '" 1 11' ~ HOOK 
37 13094 '" '" 1 ~ 1')~ PEDAL COMPLETE 
38 10947 '" 1 ~:il:-rt'/~ THREAD UNWINDER COMPLETE (THREE) 

'" 1 ~:il:-rt'/~ THREAD UNWINDER COMPLETE (TWO) 
39 15101 >I< '" 1 ~~t!t'/r BOBBIN WINDER COMPLETE 
40 8132-B 

"" 
>I< 1 -Mm.li:.~ ACCESSORIES PACK 

41 11196 >I< '" 1 It Y t '/ r TWEEZERS 

24 



MAIN office 

131 W. 25th Street 

New York, NY 10001 

Tel: 212-741-7788 

Fax: 212·741·7787 

e-mail: consew@att.net 

Consolidated Sewing 
Machine Corp. 

Website: www.consew.com 

Miami,FL 

4013 N.W. 79th Avenue 

Miami, FL 33166 

Tel: 305-471-0200 

Fax: 305-471-0243 

e-mail: miamisales@consew.com 

Los Angeles, CA 

2320 South Hill Street 

Los Angeles, CA 90007 

Tel: 213-745-8844 

Fax: 213-745-8855 

e-mail: lasales@consew.com 



I 
I 

I 

I 

I 
I 

I 
I 
I 

I 

I 
I 

I 
I 
I 

I 

I 
I 

I 

I 
I 

I 
I 
I 

I 
I 

I 

I 
I 
I 

I 
I 
I 

I 
I 
I 

I 

I 


